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Lithium Battery UN38.3 Test Report
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el 53
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SHEN ZHEN LANG HENG ELECTRONIC CO.,LTD
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SHEN ZHEN YOUR POWER TECHNOLOGY CO.,LTD
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Li-ion Battery
ARB-L16-700P
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1. B 54334 (SAMPLE DESCRIPTION):

FEh A H: BB T CERILERSN ARB-L16-700P
Sample Name Li-ion Battery Battery Model
ZAEEA: TRINTT B E 1A BR A =]
Client SHEN ZHEN LANG HENG ELECTRONIC CO.,LTD
AT bk BRYINT = %2 33 [X AR 77 9 Tolkd 2 #5 8 1%
Add. Of Client 8/F 2nd Building Dong Fang Ming Industrial center 33rd District Bao' an Shen
Zhen China
AT GO e IR B AA BR A 7]
Manufacturer SHEN ZHEN YOUR POWER TECHNOLOGY CO.,LTD
PR HL 3.6V B 700mAh P AR FENIX
Nominal Voltage Rated Capacity | 2.52Wh Trademark
75 L LA 140mA BONIES: 350mA 78 AL LA 14mA
Charge Current ﬁEE_EEﬁ' End Charge Current
Maximum
Continuous
Charge Current
b g 2.75V HR KT HL FL AL 2500mA 78 P PR A1) R 4.2V
Cut-off Voltage Maximum Limited Charge
Discharge Voltage
Current
P BN 1 L 5 INR16320D | HLC A 25 700mAh
Cells Number Cell Model 70 Cell Rated Capacity
DT 46 H 3: 2018 4 06 A 18 H MRLEHRHW: | 2018407 H 03 H
Client date Jun. 18, 2018 Finished date | Jul. 03, 2018

2. %7775 (REFERENCE METHOD)

(A B ST falk e iz i @ W B —R AR F M) (ST/ISG/AC.10/11/Rev.6)
{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.6).
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3. MRTH (TEST ITEM)

1. F= AL (Altitude simulation) 5. 445 % (External short circuit)
2. & %355 (Thermal test) 6. $t H(Crush)

3. #EEh(Vibration) 7. 1 % 72 Hi (Overcharge)

4. thiti(Shock) 8. i il ji H1(Forced discharge)

A, A VRAGLI B A5 4 ¥ #6475

Major instruments of measurement used in the test:

WA HRIELS T R HER R
Name of equipment Serial No. Due Date
/Model

N (DR ] SE-132 2019-04-09
Low Pressure Test Machine

BE-DY-125

PR 5 AR 5 SE-1112 2018-08-24
High and Low Temperature

Chamber

BTKS5-150C

sh & SE-439 2019-04-09

Vibration Machine
EV103VT650VC Susb-2

Wi & SE-440 2019-04-26
Shock Machine

HSKT-10

A% T AR IR L SE-133 2019-04-09

Thermostat Short-circuit

Testing Machine

BE-1000W

C7gaR I SE-135 2019-04-09
Crush Machine

BE-6045

25V10A HLith 78 % FRLAY SE-172 2019-04-09
Battery Charge and Discharge

Machine

CT-3008-25V10A-NA
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5. K 25 . IR
Place and Environmental Conditions of the test

iR PRI 2 TS I A A7 A B 2 ) H s S e BE  (20+£5) C MXHEE (40~70) %RH
Place Temperature R.H.

6. MR 45 16 (CONCLUSION)

M H FE a5 PATFRUE ghiie

ITEM SAMPLE NUMBER STANDARD CONCLUSION

D C1~C10

FEREL oo it (PASS)

(Altitude simulation)

T 56 (Thermal test) JHiL (PASS)

JREh (Vibration) Wi (PASS)

it (Shock) Hi (PASS)
g UN38.3

SNSRI o» B3t (PASS)

(External short circuit)

F5JE (Crush) C11~C15 it (PASS)

1t i 78 Hi(Overcharge) | C16~C19 C30~C33 JEiL (PASS)

)i C20~C29 C34~C43
SR 1T F | {53 (PASS)
(Forced discharge)

i i (Notes):
C1~C10, C16~C19: M5 — > 7 il FELJ 1] 56 4 70 IR A F) B i R FL I
Single cell batteries at first cycle in fully charged states;

C11~C15: N> 78 JE HH 50% 1 THEE B RS I LR,

Cells at first cycle at 50% of the design rated capacity;
C20~C29: 35— 7u 8 i J S 58 T8 AR A 1) FLES

Cells at first cycle in fully discharged states;
C30~C33: Jy 50 ™78 it JA 115 56 4 7o IR A F) e ri AR L

Single cell batteries after 50 cycles ending in fully charged states;

C34~CA43: 7y 50 > 78T HLJA 1 J 76 4T IR A& 10 Rt

Cells after 50 cycles ending in fully discharged states.
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7. Mk 7% (TEST METHOD)

NSRS B L A I P AT T.1 & T.5. k56 T.6 A1 T.8 Nifs A & 53 #MaR 56 ik i Bt sl
Mo W5 T.7 AT DMEAJFSEAE RS T.1 £ T.5 A8 MORTIA st i AT, DASEII RS 5 78 e s i i 1)
CEMiE

R BRI a5

JR B R (%)= (M1-M2)/M; *100

A M1 2SISRATIP R, M2 2 RIEE IR E. WRERRAEL NRITFIEE, BRI E R &
K"

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%) = (M1-M2) / M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

RN RN i = Y] Joi B AR IRAE

Mass M of cell or battery Mass loss limit
M<1 %(g) 0.5%
1gsM<75 7(q) 0.2%
M>75 5i(g) 0.1%

T.1 i R
IS HLS AT R R )5 T IR T 11.6 THAFIRREGIR B (20°C £5°C) N> 6 /Nt
BRI BEITGEN . TR oA, Tom. ok, IF HARA I F sl f i A e f5 1)
TEEE B AN T HAESEATIX — S0 T HUER Y 90%. A5 O B R I SR ANIE A T 56 4 AR AS 1 6 Ha 85 A
CERYI
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.2 &R

PRIE FE A Bt SRR IS IR S5 T 75°C £ 2 CHISE FAMED 6 /M, HEFAERKEEST
-40°C £ 2°C %M AR D 6 /NI . B R iR 36 R P 2 (8] Fry e KIS TE) TR) Bl 30 0. IEFR PR
BT, SERL 10K, B ITA RS AR M E SR IR T (20°C £5°C) TAAL 24 /M. xR
ORI, B 5E T B I R A TR] 22/ B 12 /N

EURHUSFI SR THER. TR, CRERMIER K, I+ B RSBk b 7R 58 /5 1)
TFER B R A /N T HAE AT X — RIS AT FELE 1) 90%. A4 5% B s (2SR ANIE FH T 78 4 HUIR 28 1k 96 v o
ZEMLEN
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T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 75 + 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 + 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3 k3

HUOS AT K [ TR & (EATSE R ST, FFREME n SE B IR 5 . IRBNNE IE 52 0%
T, SHEARERERAE THZ A1 200Hz 2 8], 7E[EF] 7THz, BEFEA 15 708, X —IREhid fEZ0 =AM .3
B HESZZEME— A ER AT 12k, AR 3/ Hdr—ANIRBh 5 ) 2 205 vt TH) 9 L.

VEXPEEAR, ST R EA R 12 T i A CESAVN ), At 12 F-58 J 8 K
A B AN A .

X EUEAINES B AN THZ FFOR, (REF 19 FISCRInERE, BEENFIEE] 18Hz. SR JE 1 IRIE fFr
76 0.8mm Cafifs 1.6mm) , FEHEMAR B 2 K A INE AR 89 WKL) 50HZ) o K K
PRIFTE 8g H 2N %] 200Hz.

SR, M 7 BR2ETF IR ERRE 1gn MU I i B RURIA R 18 Ff2k. SR K RIE R ER(E 0.8
2K CEATHE 1.6 Z2K) FFIGINATR B 25 A E AR 2gn IR L)N 25 #i25) o FFUE(E I FE AR
7 2gn B RIS IEINE] 200 #2%

BRI HMCE TN THER . oM. e K, I+ R A sk b 7R iR 5 5 1)
FEE% B AN T LR AT X IR 6 Al LR 1 90%. A3 9% Hi 1 (1K) B SRANIE FH 1 578 4 AR IR 25 (A4 36 Fi st A
F

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
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directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.4 phik

e LA g F IR A S R K AR e e B b, SO SR AN e b K T e T

AN NG 2 ORI . 1509 AR RFSEI (8] 6 Z AP IEsZ B Ji4h, KA RS EVFZI
2852 i KM FE 509 AKHRFEEIN [A] 11 AP IE5Z s

FEL I 20128 52~ TE 5% kv P DGR i D T FEE B e T A AL R i o X /N H R F e R 820 (] 6 22
Fb, SRR r PR R SR I 18]y 12ms. S T 0 2 2R T S50RE L P e /N W R D 2

AN B BRI 20 = A A B B 22 AL E D7 R85 = iRty e B IROT IR 4852 = I
o, EFLAZ 18 .

LORASHI RIS TR Tofk. JomERMTCHE K, JF HARAS 100 F B r i /e 6 )5 Y
TEEE B AN T HAEBEATIX — 30 AT HUE 1 90%. A O HL R SR ANIE F T 58 28 8 FIRZS 1 1058 L AT
P
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

3 TR /NI S JiK e SR N T
it Battery Minimum peak acceleration Pulse duration
150 gnor result of formula
/NELEH Small batteries Acceleration(gn)= (100850j 6 ms
mass™*

whichever is smaller

50 gnor result of formula

30000
mass*
whichever is smaller

11 ms

KRASEHE Large batteries Acceleration(gn)= (

* Mass is expressed in kilograms.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
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T.5 A HE %

FE— 5 RS 1) P B m b B e b s LA SEak 3] 57 & A CHIAIRa e IR, IR THA A) e T i s
R ARSI AIANAE,  IF B EAEAC S e A R MG IC SR AN T AT, 4 /N r s g A s ) 2% R P 1) S8
Z/FREE 6 /N, ORI B E L Y A D RFSE 12 /N o SRS AR FE B EAE 57°C £4°C N AZ S
BH/INT- 0.1 WRAR J 2% 2% A

X — % S5 AR AR B B A IR E (RN B 57°C £4°CJafrsl e/ 1/, s K pE e N %
F IR THE I — 2 CREFAC T R BE A

FELE RNV 20U A) B 22 /D AE R BT IR L N AT

BORHS AR AN EIREA I 170°C, I HAERIG SR A5G f5 6 /NN o, o,
oK.
T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57 = 4°C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and documented. If
this assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 + 4°Cshall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 =+ 4 °C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6 i/ Ft

fdr CGEHTEAANT 18 Z KM EHTE /i AD

BURE FL O B B RS AE PG R T b, —#R 316 ZUANE AN RS e oL, N ELAR
15.8 A +0.1 2K, KEZRD 6 HK, silSRKIEHRE, MoFLKE. 91 TwE01T
o EAE AN 6142.5 JEK Al R vE B AR AE X AL, A — AN L3R BRI X AR S R )
/N BT B TE N DA . T B B TE ] T 5] S R KT SO R T £ 90 IR

P ke, PV 5P HH R AT I SRR SR L AR 15.8 0.1 22K MR I
AR, R REZ K.
T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.
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Prik EAETE . 4%, BEM/AFnH S BEAA/N T 18 =K HED)
W HC B R BT AT (B0 s, BF IR D BEZE IR, AE58 — Ml s BRI RZ N
1.5 HERRERD . FERFFEEHET, EHBIMIMLLF =M —:
(a)  Jihnf /&L 3] 13KN£0.78KN;
(b)  HSHEE T2 100mV;
(©)  HUEZERRM)F ) 5008 L.
—HIXFER KISy, BT 100mV 85 £, BHISARTE /08 RS L) 50%, BRI &
7o
AT T B e F S S M S B P — T s o LT/ T 78 P N AP 3 SR Tt s o BT P A 82 B 5 4 il
L) 77 [ it
BN R FEES B b RS U — IR kT . AR S 4R S5 6 /NS o 150 A 2 T) AR Al HoA
TS P O B R L S AT
LR AU B B RS SRR AN 170°C,  IF BAE RIS AR S5 f5 6 /M ok, ik
Ko
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells hot more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T7 dERH

78 L LI L 2R i 3 e R DL FR B KRR T8 LR I I A o G R/ N R IR B T

(a) & R A T8 R AN KT 18V I, 16 A 5 /0 FEL T 2 Pt i K 7 L PP ) A £ B 22V
P TN

(b il g g A 78 FE HU KT 18V I, k36 Ay di /) U B i K 7 HEL LR ) 1.2 £

I NAE IR AT, AT R I R By 24 /N .

TR 7 L i AR R TR AR S5 7 R A o, oK.
T.7 Overcharge
The charge current shall be twice the manufacturer’'s recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
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Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T.8 SR
A S NAEFABTIR L N 5 12V FL L ALY AR RS A P % T 13 7 4 R A i KT R Y 2%
R GH) GE

H4 3 1 KN AIAUE B L BEL A7 A 5 R Rl R B, TH AR 5 RS P PR o XA FL A T R
JECH,  TBCRRLI TR 45T HLAE 25 8 R DA IR 10 L

R S B A SR IR R tP RIS S 7 R TSR, ok K
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
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8. MR FE)F TEST PROCEDURE

%5 541 Marking

v

Ti4bBE Pretreatment

v
v v v v

C1-C10 C11-C15 C16-C19 C20-C29
‘ C30-C33 C34-C43

o FE A
Altitude simulation

TS I
Thermal test L

\4 \4 A
v IR (Crush) MR S
#&3) Vibration Overcharge Forced discharge

v

M Shock

v

A B L

External short circuit

l v v V‘

'

HEabHE Analysis
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9. M % DATA
T.1 /&= A4 (Altitude simulation)

LI JHT Pre-test MR 5 After test FRESH | mETH | ALEk, {1 @
= s R s B Mass loss | Voltage | &, mEZfi# -k (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
52(g) RV) 7.(9) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
Cl 18.499 4.167 18.499 4.167 0.00 0.00 N
C2 18.707 4,172 18.705 4,172 0.01 0.00 N
C3 18.444 4.169 18.444 4.169 0.00 0.00 N
C4 18.507 4.174 18.507 4,173 0.00 0.01 N
C5 18.423 4.165 18.423 4.165 0.00 0.00 N
C6 18.703 4.171 18.701 4,171 0.01 0.00 N
C7 18.415 4,173 18.415 4,173 0.00 0.00 N
C8 18.503 4.169 18.503 4.168 0.00 0.01 N
C9 18.506 4.163 18.506 4.163 0.00 0.00 N
C10 18.628 4,172 18.628 4,172 0.00 0.00 N
T.2 JEE MR (Thermal test)
2R HT Pre-test MR 5 After test RESH | BETH | ALEk, #F, @
= i R s B Mass loss | Voltage | &, #mEZifn# -k (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
52(9) R(V) 7.(9) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
Cl 18.499 4.167 18.491 4,151 0.04 0.38 N
Cc2 18.705 4,172 18.697 4.155 0.04 0.40 N
C3 18.444 4.169 18.436 4,153 0.04 0.38 N
C4 18.507 4,173 18.499 4.156 0.04 0.41 N
C5 18.423 4.165 18.415 4.149 0.04 0.37 N
C6 18.701 4.171 18.693 4.155 0.04 0.38 N
C7 18.415 4,173 18.407 4.157 0.04 0.37 N
C8 18.503 4.168 18.496 4.153 0.04 0.37 N
C9 18.506 4.163 18.498 4.147 0.04 0.38 N
C10 18.628 4,172 18.619 4.156 0.05 0.38 N
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T.3 JR3))(Vibration)
H it DAHT Pre-test W5 Aftertest | BRESH | LT | A LB, H, @
hi's o B T i HifE | Massloss | Voltage | 4, WAk (&2
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
7(9) R (V) ()] (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
Cl 18.491 4.151 18.491 4.151 0.00 0.00 N
C2 18.697 4.155 18.696 4.155 0.01 0.00 N
C3 18.436 4.153 18.436 4.153 0.00 0.00 N
C4 18.499 4.156 18.499 4.156 0.00 0.00 N
C5 18.415 4.149 18.415 4.149 0.00 0.01 N
C6 18.693 4.155 18.693 4.155 0.00 0.00 N
C7 18.407 4.157 18.406 4.157 0.01 0.00 N
C8 18.496 4.153 18.496 4,152 0.00 0.01 N
C9 18.498 4.147 18.498 4.147 0.00 0.00 N
C10 18.619 4.156 18.619 4,156 0.00 0.00 N
T.4 phifi(Shock)
W s . 150 gn,  fikobBSIE]: 6 ms
Peak acceleration: 150 gn, Pulse duration: 6 ms
R AT Pre-test M5 After test FiETH | BETH | A8k, {11 @
I Joi & K Joi H & Mass loss | Voltage | {&, fZAI#EK (2
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
75(9) R (V) B () fR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
Cl 18.491 4.151 18.491 4,151 0.00 0.00 N
C2 18.696 4.155 18.696 4.155 0.00 0.00 N
C3 18.436 4.153 18.436 4.153 0.00 0.00 N
C4 18.499 4.156 18.498 4.156 0.01 0.00 N
C5 18.415 4.149 18.415 4,148 0.00 0.01 N
C6 18.693 4.155 18.693 4.155 0.00 0.00 N
C7 18.406 4.157 18.406 4.157 0.00 0.00 N
C8 18.496 4.152 18.495 4,152 0.01 0.00 N
C9 18.498 4.147 18.498 4.146 0.00 0.01 N
C10 18.619 4.156 18.619 4.156 0.00 0.00 N
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T.5 4% % (External short circuit)

HtZ% 5 No. B e R A, R, KGRI
Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
C1 57.5 N
C2 57.9 N
C3 57.4 N
C4 57.5 N
C5 57.2 N
C6 57.6 N
C7 58.1 N
C8 57.7 N
C9 57.9 N
C10 58.2 N
T.6 $f % (Crush)
Rt 2% = No. B e P AL, R CRIT)
Peak temperature ('C) Whether disassembly, fire (Y/N)
C11 25.6 N
C12 25.9 N
C13 25.3 N
Ci14 25.8 N
C15 25.5 N
T.7 it FE 78 Hi (Overcharge)
Hi{th g% = No. AR, R I
Whether disassembly, fire (Y/N)

C16 N
C17 N
C18 N
C19 N
C30 N
C31 N
C32 N
C33 N
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T.8 5&fi| it (Forced discharge)

H 4 5 No. AR, R G
Whether disassembly, fire (Y/N)

C20

C21

C22

C23

C24

C25

C26

Cc27

C28

C29

C34

C35

C36

C37

C38

C39

C40

C41

C42

Z|\Z1Z2\1Z|1Z21Z2|Z2|1Z2|1Z2|1Z2|1Z2\Z2|1Z2|1Z2|12|Z2|1Z2|2|2|Z2

C43
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10. #£ 51 & A (Photos of the Sample)

Hi vt (Battery)

0 = N W s oo o -

. - lm Wl‘ HHM“M“'l”““ilW"l (i

1 2 3 4 560K
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7580 (DECLARATION)

Lok Z 2% 30k (i B R T /e K Ot s i i 2 045 — il 56 A0 b HE - i )
(ST/SG/AC.10/11/Rev.6)

{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of

Tests And Criteria) (ST/SG/AC.10/11/Rev.6).

2. MBASEES . PRI ks s A BR A )
ke JTARBRIIT 52XV 2 18 )5 B 2 = Tk XARRPO R AR
Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China

3. AR EARERZLAMIER -

This report shall not be revised and deleted.

4. AR NAEHE 2% EI Y . SZABB180612003-01.
Test data of this report refers to the orignal report: SZABB180612003-01.

5. AR I e g5 A S B A K
The results only related to the items tested.

6. AR EERZIRYN 2 I A R AR B G0 S AR T84, | &2 HH.
This report shall not be published as advertisement without the approval of Shenzhen

Anbotek Compliance Laboratory Limited.

7. BRARAEIRES], 5N TCERYI 2 A A A PR 2 =) it A4 & A5 52 B
This report shall not be copied partly without the written approval of Shenzhen Anbotek

Compliance Laboratory Limited.

ki P A 4o ;E**********
z

End of report

bk TR EIITT F 2 X 78 2 8118 )5 5 5 = T X A BRIGEEZR

Adress: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, Shenzhen,
Guangdong, China

HLi%(Tel): (86)755-26066126 {4 F(Fax): (86)755-26066021 [Kik(Website): www.anbotek.com



